
I .

‘_. .;.
: ‘, . . o

.*

&##)3’6(jp$&  : ‘.:, , .‘.;, . . -
.., . . . riEPh& -PA'Rvs

I

I -

. . ‘, .,
I. . . _.

. ._ = .a . . .
.:..  - :’

/
‘_

_ .

1 -.

_. . .

* ’ .<A. . - ’

.-.: 1

* 1
1. i ‘.* .

.
r .

:,
*, . .

c -; ’ L. e’_
* -

. :
. . .. ‘e

_. - .

:... . .‘,
. .

I - -- ,

a, . . .

a-_-  .a
.

. . .
.

. r I

/

rJOTE. ALWAYS USE ORIGINAL EQUIPMENT PARTS.
1Jse of service/replacement  parts other than original
E!qulpment  parts may vord your warranty. .

.*

_ -

/

ALL UNNUMBPFiED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE
341.326A

2

www.deonderdelenshop.eu



i
I.

.__  ’
a_  1 -

--- .

. . 5
. 1

s
. ::_ .*.

Ii j .* c
. . - 8 L-_-. ‘.-

1
. %lr  _.  0

. 8.. *. D *
’ ? v r... . T*- -_

* .-
*

L . * _ -.r’ f i

i ,
. l

I .s %’ I  ”

* *
,

-,  .- 6
=., *

I
.

*  “. -

’ f.
‘ -

II .-
.

. . .*_ /‘. *, -
I_

i3 -. ‘_
:

-~
_ A

.
>

‘.
*.

A’ . ..’

* m
. .

. .
; -.

B

KEY PART,_;_“-  ‘-, T’ ,,.,. ‘., .-
q$,

a

. : . .- . . .

NO. NO. :B .:_’ DESCRfPTfON‘  ,  : ” *I\.
_’ <. . (JTY’  + ,- y_ -..,:

1 942121821 BRACKET, &JPPORT G&LE  RH , -. 1 th* j ‘_..
*. 2 94219821 BRACKET, SUPPORT GRILL-E LH

1 . ,.’ __*
. .

.3 7 1 0 0 7 9 SCREW; 5/16-18X.75IjHWATAP  . 4. ...
9 4 8 8 0 DASH ’ ’ : .l ; _.

710196

;
9 4 2 1 9

SCREW, @24X.5OOTRSEGi  _, 4
_ BEAR’ING,UPPER .-‘I, o..’ 1.

7 1 0 1 9 7 S C R E W ,  l/4-14XSOPANiR  ZNiKCHd 2  ’ n *
8 9422 l-860 P C A T E - D A S H  3 5 2 0 1
9 71019s’ S C R E W ,  IO-24X.500TRSEGI  Z N B K C R  - 6 o
10 9431 s-86fJ

-

+g 10-l 94220-860
ASSY. LOWER CONSOLE SUPP.
SUPPORT, DASH

.I 1 . . .
1 .

10-2
11’

94222-860 SUf’PORT,  C H A N N E L
710079

13
SCREW, 5/i&18X.75HHWATAP  ’ _I, . . 1

94971-860. ’ H O Q D P,
e 1 *’

14 93243-82 1 ’ GRILLE ASSEMBLY .
1

. 1
14-1 93242 . GRILLE ^ l’, .*
14-2 9 3 1 9 0 BRACE, GRILLE

i 14-3 710282 S C R E W ,  1/4:14X  7 5  PHPANTAi’ABBL : ‘, i.
14-4 93139 LENS, GRILLE 1 -

15 710198 BOLT, .230X .I35 HHSH 10-32 -
Bc:

4
16 93137 1
17 710.108

_I ROD, HOOD PIVOT
PIN, HAIR (31X4) 1 ‘

18 93007-860 ACCESS PANEL. W/O SiOT
19 710282 S C R E W ,  1 1 4 - 1 4 X . 7 5  PHPANTAPABliL :
20 9 2 0 5 9 BELLDWS-STEERING  POST.

710475’
$1‘

OPFRATOR’S  MAPUAL .

,

www.deonderdelenshop.eu



.

40360X50 :

‘

__:.
. ,. ,.

‘_

I

0

_

P

IOTE. ALWAYS USE ORIGINAL EQUIPMENT PARTS.
lse of servlcelreplacement p&k  other than origlnal

ALL UNNUMBERkD

qurpment parts may votd your war,ra;ity.
ITEMS ARE INTERCHANGEABLE

. WITH OPPOSITE SIDE
.,. -2. 341250A

4I

www.deonderdelenshop.eu



4OidOXiO .
c

1 c-
YS .” ’

, i , 3. Pr

*

‘- .

KEY
N O .

‘3
4
6
7

:

: ;I:
9-3
9-4
10
11
12
13-_ 14
15
16
17
18
19
20
21
22
25
26 a

. 52
53
61
70 *
71

PART
NO. .  D E S C R I P T I O N

710079 SCREW, 5/16-18X.75HHWATAP’
+..

r
94625 ROD, BRACE
45171 NUT, 3/8-16 HWDFL WHIZ-LOCK
94231 ROD, BRACE i

710079 SCREW,5/16-18X.75HHWATAP
341493-821 BACK PLATUBATTERY  ASSEMBLY
94569 BACK PLATE ASSEMBLY REBA
94563 * 3 BATTERY TRAY WELD ASM.
180073 SCREW, 5/16-18X  .50HHC
45174 NUT, 5/l 6-l 8_HEXWDFLLK.  WHIZ
94232-821 B R A C E ,  B A C K  P L A T E

.45171. NUT, 3/8-16 HWDFL WHIZ-LOCK
3 2 8 1 5 4 .SCREW,  5/16-18X1  .OWDFLLK
45174 . -NUT, 5/16-18  HEXWDFLLK WHIZ
94637-821 ASSY, COLLECTOR SUPPORT
328154 _ SCREW; 5116-18Xl.OWDFLLK
45174 NUT, 5/16-18HEXWDFLLK  WHIZ
94295-821 ’ CHUTE WELD ASM. UPPER
710079 . SCREW, 5/46-18X.75HHWATAP
57101 _ BOLT, 5/16-18X  .75 CARR
45174
94970-821

NUT, 5/16-18 HEXWDFLLK WHIZI
CHUTE WELD ASM. MIDDLE

51601 BOLT, .500X ,453 HFSH 318-16
94263-821. COVER, T-AXLE SHIELD
7102’64 SCREW, 1/4-20X  SO WAHHTAP. 1
94264 FLAP,CHUTE  REBA
309235 RATCHET FASTENER
318197 PAD, ADHESIVE 1 .OOXl..5OX.  12
710116 . FLATWASHER .550X1.00X1  1 17X! 03
710108 -HAIR PIN (31.X4)

4 -.

QTY .

2
2
4
2
2
1
1
.l
3
3
2
2
.4
4 ’
2 *

:
1
4
2
2 .
1
2 ‘a

1
2
1
3.
2.
1
1

L
, “.

>

_ ,

www.deonderdelenshop.eu



,4036OX5b RPPAIR PA&itsI c

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS
Use of service/replacement parts other than orlgmal
squlpment  parts m.ay  void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE
.341250A

.
xc 6

www.deonderdelenshop.eu



’ 4osawe!io . -

c

r

e

KEY PART t
NO. N O .

27
27-l1
27-2,

: 27-3
27-4
28’
29
30.
31
32

. 33
34 .
35 .
36
37
39
39-l
39-2
39-3
42
43
44
45

;z

z;
60

341496-860  .
94311
.94153
710279 __
710205
94243-821
710196
95438
9 5 4 3 7
94200
7 1 0 0 7 9
710136
710093 ;
94155
710280
341494-860
9 4 1 5 4
94057
710264
710109
710079
94156
710192
95444
94160
7 1 0 2 0 7
710101
311087

DESCRIPTK)N

ASMSEAT  DECK PEdAL GEAR REBA
S E A T  DECK,GEAR  D R I V E
BRACKET, PIVOT SEAT
SCREW, 5/16-18X  .625
NUT, 5/16-18  WDFLLK (15X88) s
PLATE, LIFT DETENT

6 -

SCREW, 1 O-24X5OOTRSEGI
,FOOT,REST  PAD RH
FOOTREST PAD LH
COVER, BAlT’ERY,
SCREW, 5/16-18X.75HHWATAP
SPRING; COMPRESS 4.57LG  X 1 .I7
BOLT,SHOUCDER  1/&20NC-2A(9X55)
WASHER CUP ZINC
NUT, 114-20 WDFLLK (15X89)
SUB ASM. SEAT SUPpORT REBA
SUPPORT, SEAT
SPRING - LEAF
SCREW, 1/4-20X 50 WAHHTAP
SPRING’,COMPRESS  2.43LG  (164X30  )
SCREW, 5/1.6-18X.75HHWATAP
ZINC HINGE SEAT PIVOT
NUT; PUSH CAP .375 (28X23)
SEAT, UK. ADJUST 0
BOLT, WING 5/16-18
WASHER, FLAT.344X  .62X.06
BOLT, SHOULDER 5fl6-18NC (9X56) w
FASTENER,RATCHET

QTY’

1 .’
1
1 ”
2
2
1
2 *
1
1

;
1
1
1
1
1
1
1
2
2
2
1
2
1
2
2
2
6

.

www.deonderdelenshop.eu



NOTE: ALWAYS USE ORIGINAL EQUlPMENT  PARTS.
Use of servlcelreplacement parts other than origlnal
equipment  parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCtiANGEABtE

WITH  OPPOSITE S I D E
340370A

8

www.deonderdelenshop.eu



-
KEY PART . _ .
N O .  N O .  DESCRIPTKIN

7 94564 FRAME,RAIL  RH REE3A

: - 94634 94565 SoPPORT,SEAT  FRAME,RAIL  LH REBA RH
4 94633 SUPPORT,SEAT LH
5 710079 SCREW, 5/16-18X.75HHWATAP
6 94561 BRACE, BACKPLATE RI-i
7 94562 BRACE, BACKPLATE LH
8 710079 SC&W, S/16-18X.75HHWATAP
9 94008 BRACKET,TRANSAXLE
10 94234 BRACKET,T/A  RH-VST, LH-VST
11’ 94236 ASSY,  IDLER MOUNT, REAR
12 710079 SCREW, 5/1,6-18X.75HHWATAP
13 94237 ASM. IDLER MOUNT,FRONT
14 710079 SCREW, 5/l 6-18X.75HHWATAP
15 94003 .PLATE,STEERING  MOUNTING
16 710079 SCREW, 5/16-l 8X.75HHWATAP
17 94019 . CRANK, PTO‘ (DRILLED)
18 94005 BRACKET, BELL CRANK
19 710079 . SCREW, 5/l 6-l 8X.75HHWATAP
20 120395. WASHER, FLAT ‘.469X .92X.065

: 23 94013 BRACKET, HANGER REAR
24 710079 SCREW, 5/l 6-i8X.75HHWATAP  . .
26 94121 GEAR, SECTOR
27 94123 BEARING, SECTOR GEAR
28 710312 SCREW, 5/16’18Xl .OO. .
29 710105 NUT, 506-18 HWDFLLK  (l!j>;(l13)
30 94241 ASM.CLUTCH/BRAKE  PEDAL.
31 710079 SCREW, 5/l 6-l 8X.75HHWATAP
32 94265 BRACKET SUPENSION  ASM. .
33 710079 SCREW, 5/l 6-l 8X.75HHWATAP
34 94566 BRACE, RAIL
35 710079 SCREW, 5/16-18X.75HHWATAP
36 93349 SCREW GUIDE 5/16-18

, ,37 710204 * NUT,5/16-18  HEXWDFLCK W’HIZ  PL
’38 94015 BRACKET, PIVOT

39 845 WASHER, FLAT .390X1 25X.1 19
40 710000 BOLT., .562X1  563 HHSH 3/8-16
41 710140 NUT.3/8-16HWDFLLK  MACK 15X84

QTY
1 I
1
1

-1
4 :.
1
1
4
1
1
1
4
7
4

r,
1
1
2 ”
1

:
1
1
1
1
1
A
2 *
4
1
2
2
2
1
1
1
1

. *

www.deonderdelenshop.eu



KEYx 33 8 43 ARE MOUNtED  WJTH
HUB FACING OOWN

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement  parts other than original
equipment  parts may void your warranty.

. ALL UNNUMBERED
ITEMS ARE 1NTERdHANGEABLE

WITH OPPOSITE SIDE
3404898

10

www.deonderdelenshop.eu



40360X50 M6716N .I)RlVE ASSEMRLti---- _-___  -m-m  - - _--_-_-m--m

9

K E Y  PAAT
NO. NO. DESCRlPT1ON CITY
1 T R A N S A X L E  VST20!k025BM  1
23. 710205 180091 : ’ SCREW, NUT, 5116-18  506-18X2.50 WDFLLK HHC .4

(15X88) .4 :
ii .94224-821 BRACKET,STABILiZER  1

31Q079 ’ SCREW, 5/16-18X.75HHWAjAP 1
35498 SCREW, 506-18X.  175 W A H H T A P  1  .

’; 1 ii0638 WASHER, HVSPTLK  .328X.60X.09  1 -

:o
94422-821 PEDAL ASSEMBLY

’94304 ’
i2 323212 s

FOOT CONTROL”ROD..  :
S’HlFi BRACKET

13 56255 SCREW, l/4-28X.75NYLHH
.,.q 1

SP-TRANSAXLE :
*. .

.
: 1;

57157 WASHER -750X.250
94622

1 6
SPRING, TRANSAXLE DISCONNECT 1’

326780
17.

SPRING, TENSION 3/800X2.18X:055 f
9462 t-821 BRACKET, DISCONNECT LEVER 1 *

18 ~334126 BOLT, .437X:1  36 5/l 6-1,8 1 ,
?9 954.24 SPRING, BRAKE 35.00 %l
20 . 120394 W A S H E R ,  F L A T  .406X.81X.065  1
21 94573 ROD, CLUTCH 1
22 49332 PIN,*CLEVIS  .375DX.81LG

2: 94045 21544
;

. iATCH, PARK BRAKE. ST0 :. NLT 1
710139

‘PEDAL,BRAKE$LUTCH  e

$7
,SPRlNG,  TENS .09X. X5. 1’

780029 ,NUT, f/4-20 HEX NYLOCK  #71035  1

:ii 94653  335980 ’
ti-

CAP, ROD; DUMPVALVE DlSCONNECTCONTROL  ROD .25lDX.75  1 1 . ’
1 710082.

-
SCREW, IylHCFLTHRS3/&16X1  5 1

333 52928 35374 PULLEY, KEY, SQUARE IDLER .?87SQX2,25LG  V4L 3.06X .62 2 1 a

34 95423 SPACER, SHOULDER 1
35 94238 ASSY, IDLER ARM TRACTION 1*

36 310088 B O L T ,  .250X .312 HHSH l/4-20:87 642 180124 WASHER, SCREW, 3/8-16X1.25 FLAT .755X1.31X.075  r, 3 s’ 1

39 95421 SPACER, .87 X 1.78 2
40 91179 PULLEY 1
41 45905 NUT, 3/8-16  HWDFLCK MACK 1
42 94609 BELT, V 4L 112.75 ” 1
43 35374 PULLEY, IDLER V4L 3.06X .62 3
44 94152 PARK BRAKE CONTROL ROD 1

? 45 710059 tiUJ,  5/16-18X%6 ADJUSTING 1
47 92132 ADJUSTING NUT l/2-13 1.

a48 3 6 6 2 5 R I N G ,  R E J E X  .57X.O5TRU5?33-75  2
* 49 56180 PIN, HAIR S3DIAX1.62LG  1

530 8260 121222 PIN; PIN, COTTER HAIR ,091 .990 DlAXl.66LG  DIAX .75LG 1 1 ‘..

54 12122255 692290 P I N ,  COTTER  .090 DIAX .75LG :TIRE  & RIM 20X8-8 .
338512 VALVE STEM 2

1 336524 RIM
.338526 TIRE 20X8-8 i

2;
NOT USED ON THIS UNIT
NOT USER ON THIS UNIT

-58 94225-821 ASM. WELD, BKT STABILIZER~LH  1
59 57101 BOLT, 5/16-18X.75 CARR. 3
60 710205 NUT, 5/16-18  WDFLLK (15X88) 3

iI: 996425 45174 FLATWASHER NUT,5/16-18  HEXWDfLLK  515X.88X.064 WHIZ 2 2
r 63 93349 SCREW GUIDE 5/16-18  1

64 710204 NUT, 5/16-18  HEXWDFLLK WHIZ 1
65 180016 SCREW, 114-20  X.50 1 .
66 57569 . R E T A I N E R  .31 lDX.62X.03 WIRE ?67 5t335 NUT, l/4-20 WDFLWHIZ-LK  1 I_

F
11

www.deonderdelenshop.eu



NOTE. ALWAYS USE ORtGINAt  EQUIPMENT PARTS. _ ALL UNNUMBERED
Use of seruice/repfacement parts other than original ITEMS ARE INTERCHANGEABLE
equipment parts may vord your warranty. WITH OPPOSITE SIDE

340507A

12

www.deonderdelenshop.eu



4034gX50 L STEERING’  ASSldMBLY  . .. w

m . . :. .
K E Y  .  P A R T
No. NO. DESCRIPTION Q T Y

95405-821 AXLE,  CAST MACHINED .l
: 94 178-821 SPlNOLE,RH  MO#94178

. ~ *l :
3 94179-821 SPINDLE LH,WELO ASSEMBLY 1
4 925z?7  - BEARING, SPINDLE ’ 4 I
5 . 710129 ’ WASHER,.766 IO X 1.62iO 16&A
6 7101.03 E-RING .574lOX.O50/.750SH ‘11X3 * s;. _,

7 706 ZERK, GREASE FITTING 2
8 ‘341491-821 - ASM.FRONT’AXLE/DECK H A N G E R .  ,l .

8-l 94007 HANGER, AXLE 1
8 - 2 9’4290 0 HANGER,DECK  RH. 1 .

8-3 9 4 2 6 9 HANGERDECK  LH ,l
8-4 710079 S C R E W ,  5/16-18X.75HHWATAPSGlEP  2 -
12 1 8 0 1 1 3 SCREW, 5/16-18X3.00’ 2
13 710205 NUT, 5il6-18  WDFLLK (15X88) 2 2
14 710079 S C R E W ,  5/16-18X.75HHWATAPSGlBP  2
15 94020-821. DRAG LINK RH 1 _;
16 9 4 0 2 1 - 8 2 1 DRAGLINK, LH 1
17 710440 BOLT,HHSH  (9X57) 2 ,
18 710140 NUT,3/8-1  GHWDFLLK  MACK 15X84 2
19 71008i  * - SCREW, 3/8-16X1.5 2
20 710083 W A S H E R ,  F L A T  .391X1.00X.083  2
21 7 1 0 1 4 2 WASHER, FLAT.406X .81 Xl 6GA 2
22 710?40 NUT,3/8-1  GHWOFLLK  MACK 15X84  Z .
23 710079 SCREW, 5/16-1’8X.75HHWATAPSGIBP 3’ ’
24 95442 STEERING WHEEL 1
26 94127 SHAFT, STEERING 1
27 94124 / BFARING-LOWER 1
26. 7 1 0 0 7 9 S C R E W ,  5/16-18X.75HHWATAPSGlBP  2
29 94122 GEAR PINNION 1
30 710102 RING, RET E.5410  .59SH (11X25) 1

. 31 692287 * TIRE & RIM 15X6-6 2
.31-l 338512 VALVE STEM 2
31-2.  338517 RIM, CARLISLE 2
31-3 * 338513 BEARING 2
31-4 3385 16 T I R E ,  1 5 X 6 X 6 2
34 710131 WASHER, FLAT .75910  (340435) 2
35 36625 RETAINING RING

. 36 710350 WASHER, FLAT .765X1.62X.06$2 z
40 94310 GUIDE-STACK PULLEY BELT 1

4 1 45174 NUT, 5/16-18 HEXWOFLLK WHIZ 2
r. .

L

a

.

13

www.deonderdelenshop.eu



: :

> :
. . .

..  I

.~ :_.

ITE. ALWAYS USE ORlGlNAL  EQUlPMENT  PARTS
,e of servlce/repiacement  parts other than. origInal
utpment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH. OPPOSITE SIDE
3408591:

c J

www.deonderdelenshop.eu



‘:

MOWER 5.USPENsltDN  ASSEMBLY

: .

.1- KEY,
NO._

‘1
2,
3.

( 4
5
6

. 9
10
15

_ 16
17
18

-19
’ 20.

21
25.
2 6
27 *
28.1 . .

/ 29
30

31
32

.33.
3 4
35
36
37
38
40
41.

PAtiT
NO..

‘134299-m
710222’. .
.710223
94262-821
,7so119
710108
7ioma
710235
942.76

”710119
. 8260

94029
7ibi  ii
710108
94929 *
94928
94827
94022
710137
94018-821
710079
940’17
710098
36365
710115 :
94004
710140
710079
7101’41

.94309
56150

s .

r 1

4

.L. -
I ~

DESCAIkION  . 1 T

l&T ARM~WELDAiiSEMBLY  . .
SCREW,1/~113Xl:50  (1X127)  ”
NtJT,  l/2-13 LQCK (15X41)
BRACKET;LIFT  LINK. .

*

FLATWbSHER  (17x91)
PtN;HAtR  (31X4)
PIN, HAIR (31X4).  ‘I *

” SPRING, EXTENS’ION 9.82X1 .Ol OD
. LINK’, LIFT HANDLE

FLATWASHeR (17X91) ’
PIN, HAIR .091 DlAXl.66LG ’

HANDLE, LIFT
TORSION SPR t NG .657LG  (166X40)
PIN, HAIR (31 X4)
GRIP, GREY ’

-. GRIP, GREY *
PTO LEVER
P A D D L E ,  StitTCH  -
SCREW, THD,FORMIN6
B‘RACKET,  pT0  .’
SCREW, 5/16-18X.75HHWATAP
LEVER, PTQ
BOLtSOX:7?ii  HHS&t 3/a-l 62 9X39

HAIR PIN
FLATWASHER ..518X.a7X16 17X102

,LINK PTO ZINC .
- NUT,3/8-IGHWDFLLK  MACK (15X84)

SCREW, 5/16-laX.75HHWATAP
TORSION SPRtNG  .33LG (166X39)
SPACER.513 ID X .a80 OD
SPACER, SLEV .94X1.13X.531

.QTY .*

1 .
2 .
2

2
2
2
?
1 ,’ P

1 ‘: :.
‘4 :- .’ /

2
-1’ .
2
1
1
2
2
1
4
1
1

2
1

- %

I .

15
9

c

www.deonderdelenshop.eu



e- :

- .

. ’

,_

. n

‘:
.

P

TORQUE  45 IN. LfjS

.
,

b

.

.

“,

.I

.

OTE: ALWAYS USE ORIGINAL EQUlPMENl-  PARTS.‘.
se of service/replacement parts other than original
qutpment  parts may void your warranty.

ALL UNNUMBERED
IiEMS ARE INTERCHANGEABLE

WITH OPPOS!TE  SIDE
341562A

.

.

www.deonderdelenshop.eu



, I

r0345dX5’0‘  i : . ENoH'iE & CONIRGE  ASSEMrtiLY

t

. .

.’

:.

_-  ..,-:
_

*z
.

*

,. : ::r

‘KEY PART
NO.

1
2.
3

:. -
6
7
6
9

10
11
12
13

. 14
.15
16
17
18
19
20
21
22
23
24
25

NO. .

‘ENGINE
124818
50947
138489
93078-821
710245
93191-821
,710264
94308
120383
433146
92597
5 7 8 7 6
91174
92317 .
325547
327422
93165
710245
91326
710477 *:
710478
710479
94006-821
710079

26 710205

. ;. I

. 4, ’

DESCRIPTION : * QTY ~ .

1418HP  STD/IC DUALISEE  ENGINE MANUAL) ;
N U T ,  l/4-20 REGHXJAh
SCREW, 3/8-16X1.25  WAHH-TAP
WASHER, EXLK .384X.69X.04-
BAFFLE, REAR ENG TWIN 6Pti
SCREW, #8-i 6X.38 TRCRTAPABBLC
HEAT SHIELD, ENG. TWIN OPP .
SCREW, 1/4-20X.50  WAHHTAP
PULLEY, ENGINE 4.89X6:75X5.4OF_F
WASHER, REGSPTLK.459X.78X.12  Z
SCREW, 7116-20X4.25 HHC BLK PH _
FUEL TANK 2.0 GAL
TUBING, .25X.50 GAS LINE
CLAMP, GAS LINE GREEN .x
FUEL CAP *
OIL DRAiN VALVE ASSEMBLY
CAP,011 DRAIN VALVE ASM.YELLOW
THROTTLE CONTROL
SCREW, #8-16x .38 TRCRTAPABBLC
CHOKE CONTROL
WASHER, .39X.62X.03  (h’X185)
WASHER, .38X.68X.03  STAR (19X8) ,
NW; 38-24
PLATE, E.NGINE :
SCREW,  5/16-lSX.75HHWATAPSGlBP
NUT, 5/16-18  WDFLLK (15X88)

1 I
4 ” ,
1
1
2
1 I
2
’ .._
1.

‘1 .
1’
13.00 IN.
2
1.
1
1

:
1
1.
1
1 a

. .l
4
4

. .

. . .x-

.

I .

c*

. *

I

.

*  I

.

c

.
I

www.deonderdelenshop.eu



.

1 :
REF.
KENS1  ’

- -  R E F .
KEYif ’

. KEYit r
5

VOTE ALWAYS  USE ORIGINAL EQUIPMENT PARTS
Jse of ser+zefr.eplacement parts other fhan otlglnal

zqufpmant parts may void yohr war ran ty .
*

c

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

Wi,TH OPPOSITE SIDE

1 8

www.deonderdelenshop.eu



I

,
.

i
1

(.

ASSEMBLY ’a- _~ --

/p;, _

KEY. PARTI‘ . .

NO. . NO. OESCRIPTI6N  .

I
..QTY

1 9QO3-821 W E L D  A S S E M B L Y  ,DECK.  :
SCREW, 3/8-l  6X1  .OO WAHHSPTAPPC

1
15 71 wi5 “10; .

, :BRAKE  ARM ASSEMBLY  LH 1 1 ._
-*

17-9 a 9b291
BRAKE SUPPORT ASSEMBLY LH 1
B R A K E  A R M  A S S E M B L Y  L H . 1

17-3 7lOflO SPRING, TORSION (166X27) 1 -*
17-4 710205 .: NUT, 5116-18  WDFLLK (15X88) -

9h277  .
.I

‘. 21. . BRAKE LHLINK, . 1. I l I
.23’ 21920 NUT,ADJ.  3/e-16TAP 1 +

%I : ’ 94294 94664-82 1 c BRAKE ARM.ASSEMBLY  SUPPORT ASSEMB!_Y  RH RH
B,R.AKE

- 1 1

24-2 1 . :’. 94292 BRAKE ARM ASSEMBLY RH ,

24-3 710077 : SPRING, TORSION 1 .
. 24-4 710205 NUT,  &I 6-l 8 WDFLLK (15%88) 1

2 8 94274 ’ GUIDE, BELT .REBA +<.
29 710114 SCREW,511 6-18 SOHHTAP - 3 . _
30 710098 BOL’T.50X.75  HHSH 3/8-l 6Z 9X39 1
31 94261-821 ARM, DOUBLE IDLER 3 1 :
32 710140 NUT.3/8-16HWDFLLK  MACK 15X84 1
33 -94279 PULLEY. IDLER DOUBLE VEE 1

:z
1 94269 . . SFjACE.R,  REBA DECK 1

180138 SCREW, 318-t SXS.Oo’HHC t
36 94973-821 K)LERARMASSEMBLY 1’
36-1 94312 SPRING,-GUIDE BELT 1 . .

*’
36-2. 7t0264 SCREW; t/+20X.50 WAHHTAP 1 -~ bi

3 7 710098 BOLT.5oX.75  HHSH 3/8-l  62 9X39 1 ,’
3 8 94278 . LINK, BRAKE RH 1
39 316079 WASHER, FLAT .406X .82X.040 1
40 8260 PIN, HAIR .091  DlAXl.66LG 3 :

. 4t 94280 PULLEY, V IDLER 4
y

.l
_ 42 710140 NUT.3/8-16HWDFLLK  MACK t 5X84 . 1

.43 7 t 0234 SPRING. EXTN 5.40X.7140D t
50 341593.821 PLATE SUSPENSION ASSY- 1 .
50-l 94128 , PLATE - SUSPENSION 1 -
50-2 94055 SUSPENSION BRKT REAR t
50-3 7 10095 SHOULDER BOLT 3/8-1.6  (9X52) 1

50-4 710140 ‘.
_

NUT, 318-16  MACK (15X84)51 710094 . :
- 52

- BOLT. SHOULDER .375(9X51) ’
710112 SPRING,TORSION  .68LG RH (166X42) 1

53 . 710113 SPRING.TORSION  .68LG LH (166X43)
54 710140 NUT,3/8-16HWDFLLK  MACK (15X84) : .
55 94068 KNOB’ 2
56 94137 PAD,.F RlGTlON 2
z8’ 710195 WASHER (17x45). 2

p 94064 PIN, HANGER
* ” 59 710116 WASHER,FLAT.55OXl.OOXll  (17X103  ) ;

z 710108 P I N ,  H A I R  (31X4) 2
341594821 A6M.  PLATE REAR SUS BRKT LH 1.

6f-1 94128 PLATE - SUSPENSION 1
61-2 94055 SUSPENSION BRKT  REAR 1
61-3 710095 1

‘. *
SHOULDER BOLT 3/&16 (9)(52)

6 1 - 4 710140 NUT, 3/8-16  MACK (15X64) 1

:z
710233 SPRING, EXTN 4.20X.7500
94275 GUIDE BELT :

70 94058-82  1 BRACKET, FRT SUSPENSION .. 1’ I
.71 71009d BOLT, SHOULDER 375 (9X51)
72 710140 NUT.3/8-  t GHWDFLLK  MACK (15X84) s *
73 94158 ZINC ROD, HANGER .l

.I ‘

710108
’ 71d658

P I N ,  HAiR  (31X4) 1
SPRING, EXTENSION 1

996416 WASHER, FLAT ,391 Xi .00X.1 25 1

www.deonderdelenshop.eu



INSTALL WITH HUB UP
.

. ‘
‘I

INSTALL WITH HUB DOWN
II’ .

-

IOTE: ALWAYS UkE’ORIGINAL  EQUIPMENT PARTS
Ise of servlcekeplacement  parts other than original

ALL UNNUMBERED

qulpment parts may vord your warranty.
ITEMS ARE INTERCHANGEABLE

WtTH  OPPOSITE SIDE a 340977A

20

www.deonderdelenshop.eu



. _

. .

/ -

t

I

. - KEY PART
~ .NO.  ’ NO. DESCRIPTION ’ * 0 QTY

N ; 94305  428 89  2 1.

ASM.JACKSHAFT  HOUSING W/VENTS 2
HOUSING, JACKSHAFT

.
BRNG, UPPER JACKSHAFT

92425
BRNG, SPACER,‘REpA  LOWER JACKSHAFT JACKSHAFT *
PULLEY, DECK REBA’

3

‘

; Q+ y

1

91922 JACKSHAFT, 7.%LG-9/16-18TH
2
2

710117 WASMER,FLAT  .62,5X1  .OOX.i88 1
’ *91903 SPACER

NUT, g/16-18  CTLK (15X1&)
2

710408’ 2
,94207 ADAPTER, DECK/BLADE 2

94208 BLADE, 40” RH REAR DISCHARGE 1
94209 BLADE, 40” LH REAR DISCHARGE 1
7101 I8 ’ WASHER, FLAT,625X1,.75  17X1 66 2
710117 WASHER,FLA-F .625X1.00X.  188’ 2
7 1 0 1 0 4 2NUT, 9116  REGHEX (15X100)
710265

‘,”
SCREW, 3/8-16X1 _OfI WAHHSPTAPPL 10

94288-821 _COyER PULLEY 2
710231 ‘ B E L T ,  V 1
710232 . BELT, V- 40” DECK ’ ‘,’ 1
92683‘ GAUGE WH.EEL,4.94 DIA. 2
94025 BOLT, SPSH 3/8-l 6X.63SH3.00LG 2

.‘710115  ’ . WASH ER,FLAT.518X.87X16  17X102  2 ’
710140 ( NUT,3/&16HWDFLLK;MACK  15X84 2
7-10108 HAIR PIN (31 X4) 2 \I. .d

www.deonderdelenshop.eu



bO36OXSO * . ’3c
REPAIR PARIS

L ,+WJE L BLACK/

Y.-

341564A

”

22

www.deonderdelenshop.eu



.

ELEC’IRICAL- ----- ---- --____-_-_-
\

*KEY P A R T ,
. NO. NO. - DESCRIPTION QTY

’. . _ 1 I 94743 * -HARNESS 14-20 OPP. TWIN 1.
3 94742 HARNESS, REAR-BATTERY REBA 1

ii
94780

.
WIRE 1 *

90084
ASSEMBLY,HEADLIGHT

~BU L B , LIGHT 2
.

-
,’ ‘ 6 57444 _ ’

* 7. 931.56
TIE, CABLE BLACK NYLON  55.621
AMMETER 2

\8 94078~
9’ 327350

SWITCH, 1I.GNlTlON  7 TEaM
’ KEY; IGNITION DELTA * ;

10 320082 SWITCH,DOUBLE  POLE NO/NC GRAY 1
_. . . 12 94136 I SWITCH LIMIT DELTd 6400-84 2 ,a

4 13 9461314 710133 SCREW,HHWiTAP 1/4X.50  Z REV’BHSOLENOID :
I 15 710203 NUT, l/4-20 HEXNYL 15X1 16 BLKZ 2

18 95420 WIRE,  GROUND, 20.0”
1 7 710133 SCREW,HHWATAP  1/4X.50  Z REV”BH :
18 94159 SWITCH, SEAT 1
19 302257 BATTERY,. 12 VOiT  7 PLAiE 1

327352 .. N

. \ .11 ..
0’ I .

P ‘.

%

- - - - ---.

,

---------__

.

i
---_

1
._

e
4cJ ’

.#-’ .

www.deonderdelenshop.eu



+ REPAlR PARTS

0Bag

,
“W

“3
.A

* :
P

-;,..

.
. 0 * a. 341048A

*

.’

www.deonderdelenshop.eu



.:

I.

.I

L
: ..

..’
/

,

.

I :’ KEY
NO..

‘_ 1
l-1.
i -2
1-3
l-4,
l-5

l - 6
. l - 7

1-8
1-9r
l-16

,I’-1  1
P 1-12

.2.
3

4 1.

. .
.c

-.
.- =-. : *

. .

I. ._ ‘_ ..: .,
:

.- I

. I, ’

:
. 0

.

1
_.

P A R T  _ 1-
N O . DESCRIPTION . -.~ . my .
94560
9 4 8 4 9

.94850 ~
1800?0  :’
780029  -
94&l’
-94852 _‘_
9485%
9 4 8 5 4
94855
710266 ’
71026fi.
308459

‘94908-860
94244

“, ASM.GRAFS  COLLECTOR h&A 1
&SY.,.UPPER F R A M E
,BRAC&,-  FRAME COLLECTOR REBA’

1’ ,
2

: SCREW, 1/4-20X.75 ‘6
-&dC/J, 1!4-20 HEX filYLOCK  #71035 6 .
. ASSY., FRONT FRk&IE  REBA COLLECT 1

BAG, REBA COLLECJOR 1
HANDiE, DUMP REl3A  COLLECT. 1
RUBBER GRIP 7/8” REBA 1
H A N D L E ;  R E B A  CdLLECJOR i
SCREW, l,O-24X.38’SLHWATAP
SCRE&, 10-24x.38 SLHWAJAP

2
. . 4

NUJ,v#10-24  HXHDNYLK 4
TOP,COVER,COLLECTOR  R E B A  ’ 1
BR@ET, SWIiCH 1
RIVET, POP (NON-SERVICEABLE PART)

25 1.
i .

www.deonderdelenshop.eu



1%

3415294

f

www.deonderdelenshop.eu



.

.

* -

.

. .

.

9

*.

‘KEY PART
NO. NO. DkSCRiPTlON  .

‘*

QTY

1
2
3
4
5.
6
8
9
IO
11

710769 ’
710770
7 1 0 6 7 6  ’
710742 ’
710718
710719
305602
.305603
307277

DECAL, SENTINEL 16TWIN/102  RT 1
DECAL, SENTINEL 16TWIN/102  LT* 1
DECAL,  SENTINEL FRONT GRILLE 1
DECAL, f#JRRAY BAGGER TOP 1
DECAL, AUTODRIVE LOWER RT HOOD 1
DECAL, AUTODRIVE LOWER LT HOOD 1
FOAM HOOD 4X15 1
PAD, FOAM HOOD 18X6 * 3
PAD, FOAM HOOD 12X4 2
NOT A SEfiVlCEABLE  PART,

27 I ,
,

www.deonderdelenshop.eu



HEAT SHIELD

28

www.deonderdelenshop.eu



*# __- -
_--

KEY
* N O :

2. .
3 :
4
5
6-. s_ 7
8
9
10
11
12
13
14

PART
NO. *’ _

7105’17
7 1 0 6 8 3
7 1 0 5 2 3
338541
338542
402700 r
338543
710684
710534
402702
318010
710270
710771

D’ESCRIPTION  ’ CqY l -

DECA;,  HEIGHT ADJUST 6-POS.
”

1
DECAL, DECK LEVEL REBAINLT  EXP 1
DECAL, PtNCH  POINTS WARNING 1
DEGAL, BAGGER “CE” M344X5939 1
DECAL, DRAWBAR WARN M#44X6138  1
DECAL, CAUTION DECK LH 2
DECAL, HOT SURF WARN M#44X5936  1
DECAL, DECK BELT ROUTE REBA I
DECAL, CONS CAUT. M#44X6815 1
DECAL, BRAKE/CLUTCH PICTOGRAM 1
DECAL, TUV GS MO 44X2939 1
DECAL, AUTODRtVE  tNSTR DASH RT t 0
DECAL, REBA HYDRO DUMP VALVE 1

s

b

29
I

www.deonderdelenshop.eu




